CT50

Treadmill
Owner’'s Maunal

I:Iﬂ CAUTION!

Please read all precautions and instructions in
this maunal before using the equipment.



Table of Contents

Attention Notes Precautions---------- ~-=--------- 3

Parts List----------mmmmm e - 5

Exploded View----------ccmmmmmm e - 7

Packing List--------=----cmmm e - 10
Assembly-------------cmme e 11
Operation and Maintenance --------------------- 13
Instructions for Use of the Electronic Display------- 18
Instructions for Use of the Central Control --------- 20
Error Code Explanation ----------------------- 22
Circuit Wiring Diagram ---------------------o---- 24

Warranty and Maintenance Record Form

EE The company reserves the right to interpret and
correct printing errors in this instruction manual.



I Attention Notes Precauti

PRODUCT MODEL: CT50
PRODUCT CLASS: SB
STANDARDS: EN ISO 20957 - 1; EN ISO 20957 - 6

MAXIMUM NUMBER: 1 PERSON
PRODUCT DIMENSIONS: 2177mmx938mmx1607mm

MAXIMUM LOAD: 180KG

RATED WEIGHT: 190KG

RATED VOLTAGE: 220 - 240V, 50/60HZ
RETED POWER: 2.2KW

SPEED RANGE: 1 - 20KM/H
INCLINE RANGE: 0 - 15%

For maintenance, only our company'’s accessories may be used
with this fitness equipment. To avoid unnecessary property
damage, do not operate it beyond its intended scope. When in
use, exercise caution and follow these rules.

Before using this equipment, read and fully understand the instructions.
Safe exercise.

e Consult your doctor and trainer before starting any fitness program.

®* Proper warm-up is essential for safe exercise.

e Stop immediately and seek medical advice if you experience rapid
heartbeat, dizziness, nausea, chest pain, or any discomfort during
exercise.

¢ Control your workout intensity, maintain proper breathing, and
avoid breath-holding to prevent injury.

e |ndividuals with health conditions or disabilities must obtain medical
clearance and train under a coach’s supervision.

e Those with cardiovascular diseases, hypertension, diabetes, or other
conditions unsuitable for intense exercise must provide a hospital
certificate.

e Lightweight users may trigger standby mode on high incline/low
iIntensity; increase effort to resume tracking.

No Children Allowed

¢ Children are forbidden to use this equipment.
e Adolescents shall operate it under adult guardianship. Use of non -
designated accessories is prohibited.

Attire
e Wear sport-appropriate clothing and sports shoes. Robes, chemical

fiber clothes, slippers, high heels, etc., are prohibited to protect
personal and equipment safety.

Please Note

— 3 —



I Attention Notes Precauti

Equipment Usage

Prior to use, identify all movable parts. Do not loosen or remove
any components without authorization; keep head, limbs, and hair
away from moving parts to avoid injury.

To prevent accidents, thoroughly inspect for looseness or wear
before use. If issues are found, contact the equipment manager and
do not operate until professionally confirmed safe.

Never use damaged, jammed, or entangled equipment. Handle
with care during moving/relocating, maintaining balance.

Prevent objects from falling into or being inserted into any open-
INgs.

Maintain a minimum 2mx1m safety zone behind the equipment;
avoid placing sharp/hazardous items nearby.

Install and use on clean, flat, and stable ground. Keep away from
damp/wet areas; outdoor use is prohibited.

Do not modify, alter, or permanently remove any components.

Scope of Application

e This equipment is not intended for medical use. It is suitable for

commercial venues such as fitness clubs and should be used under
the guidance of a professional fitness trainer.

This equipment is for designated use only. Do not perform actions
beyond its intended scope.

Do not use accessories not recommended by the manufacturer to
avoid potential injury and damage. Use only as specified in this
manual; other manufacturers’ instructions are not valid.

600

Training Area

600 ///

938

2000

600

Free Area

Unit: mm

— 4 —



Parts List

Note: Some parts listed in the table may have been pre - installed.

No. Description QTY|(No. Description RTY
1 [Under Frame 1 28 |Serrated Lock Washers External Teeth,p4 3
2 |[Left Upright Frame 1 29 |Cross Recessed Pan Head Tapping Screws,ST4.2x16( 40
3 [Right Upright Frame 1 30 |Socket Head Cap Screw,M8x80 2
4 lIncline Lifting Frame 1 31 |Philips Countersunk Head Screw,M3x5 2
5 [Rubber Bumper 4 32 [Rivet Nut,M5x13 2
6 |Round Cushion Pad 2 33 |Flat Washer,9x@22x1.6 24
7 |Small Shaft 2 34 |Nylon Lock Nut,M8 8
8 |Caster 2 35 [Socket Head Cap Screw,M8x30 4
9 |Rear Drum 1 36 |Flat Head Cap Screw,M12x20 4
10 [Front Drum 1 37 |Flat Head Cap Screw,M12x45 2
11 [Running Belt,570mm 1 38 [Nylon Lock Nut,M12 2
12 |Running Board 1 39 |Flat Head Cap Screw,M12x40 4
13 [Tune High Profile Components 2 40 [Socket Head Cap Screw,M12x90 2
14 |Left Base Note 1 41 |Cross Recessed Pan Head Screw,M5x12 16
15 |Right Base Note 1 42 |Flat Washer,p11x@20x2 8
16 [Edgings 2 43 |Nylon Lock Nut,M10 4
17 |Motor Cover 1 44 [Socket Head Cap Screw,M10x75 4
18 |Motor Front Cover 1 45 [Socket Head Cap Screw,M8x25 4
19 |Multi Wedge Belt 1 46 |Socket Head Cap Screw,M8x20 20
20 [Decorative Cover 4 47 |Socket Head Cap Screw,M12x35 2
21 |Motor Adjustment Drag Board 1 48 [Socket Head Cap Screw,M5x15 13
22 |PTFE Washer,@30xp11x1 2 49 [Hex Nut,M8 1
23 |Perforated Pin,10x58 1 50 |Socket Head Cap Screw,M5x25 2
24 [B,Pin 51 |Cross groove Head screw,ST4.2x15 4
25 |Perforated Pin,q10x73 1 52 |Electrical Machinery 1
26 [Grounding 2 53 |Lift Motor 1
27 |Green Knurled Screw,M4x8 3 54 |Frequency Converter 1




Parts List

Note: Some parts listed in the table may have been pre - installed.

No. Description QTY|(No. Description RNTY
55 [Filter 1 82 |Cover Under The Surface Shell 1
56 |Outlet 1 83 [Emergency Stop Plug Cover 1
57 [Overload Current Protector 1 84 |Emergency Stop Plug 1
58 |Power Line 1 85 |Central Control Button Sticker 1
59 |Power Switch 1 86 |Below Grip 2
60 |Electronic Surface Mount 1 87 [Handle 2
61 |Left And Right Stickers 2 88 |Upper Sleeve 2
62 |Press Button Sticker 1 89 |Central Control Upper Shell 1
63 |Top Cover 1 90 | Console Operation Assembly 1
64 |Lower Cover 1 91 [Central Control Lower Shell 1
65 [USB Charging Small Pole 1 92 |Emergency Stop Pulling Rope 1
66 [Panel Accessories 2 5 93 |Emergency Stop Lock Half Box 2
67 |Panel Accessories 1 1 94 |Platen 1
68 |Electronic Watch Display Board 1 95 [Left Armrest Decorative Cover 1
69 [Electronic Watch Mechanical Keypad| 1 96 [Right Armrest Decorative Cover 1
70 |Front Decorative Cover 1 97 |Left Armrest+Foam 1
71 [Console Support Assembly 1 98 [Right Armrest+Foam 1
72 |Square Tube Plug 1 99 [Button Head Cap Screw,M10x25 8
73 |Rear Decorative Cover 1 || 100|Button Head Cap Screw,M4x8 12
74 [Cover On The Surface Shell 1 || 101 |Button Head Cap Screw,M8x60 3
75 [Wireless Charging Module 1 || 102 |Button Head Cap Screw,M5x10 4
76 [Drip Plastic Decorative Label 1 || 103 |Philips Countersunk Head Screw,M4x25 2
77 [Fan Regulating Shell 1 || 104 |Cross recessed pan head tapping screws,ST2.9x8 | 36
78 [Fan Blade Fixing Plate 4 || 105 [Button Head Cap Screw,M6x10 6
79 [Knob Aluminum Foam 1 || 106 |Button Head Cap Screw,M8x25 4
80 [Console Bracket Assembly 1 || 107 |Cross Recessed Pan Head Screw,M4x35 4
81 |Fan 2




Exploded View




Exploded View

o
(SN

103



Exploded View




Packing List

Under Brame Handrail Frame

Left Upright Frame Right Upright Frame

Rear Decorative Cover of
Electronic Watch

Electronic Watch (with Console
Support Frame)




STEP 1

First, remove the motor cover #6.

Insert the left and right upright frames #2 and #3 into the base frame.
Secure them using the hexagon socket head cap screws #4 (M8x20#)
and washers #5 (p9xp22x1.6).

Pass the communication cable

through the right tube. Ao Description a
1 Under Frame 1
2 Left Upright Frame 1
3 Right Upright Frame 1
4 Hexagon Socket Head Cap Screw, M8x20 12
5 Washer, ®9x®22x1.6 12
6 Motor Cover 1



Assembly

STEP 2

1. Fix the Control Panel (#10) to the left/right upright frames using:
Socket Head Cap Screws #1 (M8x20).

2. Fix the Handrail Frame (#8) into the upright frames using:
Socket Pan Head Screws #2 (M10x25).

Fix the Side Covers using: Socket Pan Head Screws #3 (M4x8).

3. Fix the Digital Display (#7) to the Handrail Frame using:

Socket Pan Head Screws #4 (M5x10).

Fix the Digital Display Rear Cover (#9) behind the display using:
Phillips Flat Head Screws #5 (M4x25).

4. Fix Lower Cover of Front Shell to the base of the Handrail Frame using:
Socket Pan Head Screws #3 (M4x8)

Phillips Pan Head Self-Tapping Screws #6 (ST4.2x16).

No. Description QTY
1 Socket Head Cap Screw, M6x20 2
2 Socket Pan Head Screw, M10x25 8
3 Socket Pan Head Screw, M4x8 12
4 | Socket Pan Head Screw, M5x10 3
5 Phillips Cone Point Screw, M4x25 2
6 Phillips Pan Head Self-Tapping Screw, ST2.2x16 4
7 Digital Display 1
8 Handrail Frame 1
9 Digital Display Rear Cover 1
10 Control Panel 1



i Operation and Maintena

power switch

power cord
A Warning

1. For your personal safety and the normal operation of the machine,
ensure the grounding wire of the socket is reliably grounded.
2. For your personal safety and the normal operation of the machine,
strictly prohibit operation with wet hands.
3. Do not open the motor cover for maintenance by yourself to avoid
danger.
3. After each use of this equipment, turn off the power switch. This can
save electricity, extend the service life of the equipment, and ensure safety.
4. The power socket must be a 16A, 220V socket with good grounding to
avoid electric shock accidents.
5. The machine body is strictly prohibited from being flooded to avoid
damaging the machine.
6. When the power is on, keep the power cord away from the moving
wheels under the machine.
7. Do not pass the power cord under the machine. It is forbidden to use a
damaged power cord.

Level Adjustment

The treadmill must be adjusted to the optimal horizontal position for use.
After placing the treadmill at the location for use, use the height - adjusting
pads at the bottom of the treadmill console to adjust it to a horizontal state.
After adjusting to the appropriate position, tighten and secure the bolts on
the machine.

leveling foot pad



Operation and Maintena

Electronic Watch

Height - adjusting Foot Pads

Electronic Watch: Displays sports parameters.

Water Cup Holder: Holds sports water cups.

Handrail Frame: For holding during exercise or when paused.

Moving Wheels: For moving the equipment.

Side Strips: Can be stepped on during pause or emergency for safe
escape.

Height - adjusting Foot Pads: Adjust to keep the machine stable on the
ground.

Running Belt: The area for running.

Emergency Stop Pull - cord Switch: Attach the safety clip to clothes during
exercise; pulling the cord in an emergency stops the motor quickly.
Console: Has buttons for speed, incline, start, stop, etc.

Wireless Charging Platform: Wirelessly charges mobile phones and holds
sundries.

Fan: Adjust speed via the fan button on the electronic watch to cool the
user.



Operation and Maintenance

Before moving the treadmill: Ensure assistance for transport (capacity
> 100kg) and a flat surface. Lift the rear, use rollers to move it, then
slowly lower until height - adjusting pads touch the ground before
releasing.

Note: During transport, keep the angle between the frame side and
ground <30° > 30° may damage the front power cord and base

f . .
rame Move the Treadmill




Operation and Maintena

1. Running Belt Adjustment
For a better treadmill experience, it's necessary to adjust the running belt to
the optimal state.
(1). Deviation Phenomenon and Adjustment
Deviation range: A left - right deviation of the distance between the running
belt and the side strip within £5mm requires adjustment.
Adjust the deviation at a running speed of 4 km/h. Note: The running belt
must not slip after adjustment.
Deviation to the Right: Use an inner hexagon wrench to rotate the inner
hexagon adjustment bolt on the right side at the back of the machine clock-
wise by 1/4 turn. Or rotate the adjustment bolt on the left side counter-
clockwise.
Deviation to the Left: Use an inner hexagon wrench to rotate the inner
hexagon adjustment bolt on the left side at the back of the machine clock-
wise by 1/4 turn. Or rotate the adjustment bolt on the right side counter-
clockwise.

deviate to the right deviate to the left

(2). Basis for Tightness Adjustment and Correct Adjustment

After the treadmill has been used for a while, the running belt may slip
slightly. This is caused by the natural stretching of the running belt, a
normal phenomenon. At this time, please adjust the two inner hexagon
adjustment bolts at the back of the machine clockwise at the same time
until the running belt no longer slips.

&/’24! S



I Operation and Maintena

Correct Method for Judging Running Belt Tightness

Method 1: Use both hands to pull the running belt evenly with a force of
3-5K. The distance between the running belt and the running board
should be 15-20mm for proper tightness. If it exceeds 20mm (too loose)
or is less than 15mm (too tight), adjust appropriately.

N U 3-5Kg
%
[
l (e 57 o )]
3-5Kg \ running board

Method 2: Set the running belt speed to 5 km/h. Grasp the handrails
tightly with both hands and step on the side strips with feet. Step on the
running belt with the other foot. If there's no relative sliding between the
running belt and the roller tube, the tightness is appropriate. This method is
not for children or those with mobility impairments.

2. Cleaning Methods

Warning: Before cleaning or maintaining the product, be sure to unplug the
power plug of the electric treadmill.

Thorough cleaning will extend the service life of the electric treadmill.
Regularly remove dust to keep components clean. Sweep the exposed parts
on both sides of the running belt. This will reduce the accumulation of
debris that needs to be cleaned irregularly. Keep sports shoes clean and
avoid bringing foreign objects into the running belt, which may wear the
running board and the running belt.

For the surface of the running belt, use a damp cloth with soap to wipe it.
Please note that water should not splash on electrical components and
under the running belt.

After using the machine for about 3 months, it is necessary to clean the
console. Use a flathead screwdriver tool to open the motor cover, and use a
small brush to carefully clean the dust on the controller, the motor, and the
small belt.

Note: Do not damage electrical components or disconnect the control wires.



s for Use of the Electrc

INSYGHT

Introduction to the Electronic Watch Display Panel

1. Distance Window®¢ : Displays the exercise distance (0.0~99.9Km)

2. Time/Step Count Window : Displays the exercise time (0:00~99:59S) and step
count. The exercise time and stepqgount switch every 5 seconds.

3. Calorie/Heart Rate Window g: Displays the calories burned (Kcal) and heart rate

(Bpm) of the user. When the user doesn’'t hold the hand - held heart rate sensor, only

the calorie count is displayed; when the user holds it,the heart rate is displayed.
4. Incline Window 4 : Displays the treadmill incline percentage (0~15%)

5. Dot - Matrix Window : Displays scrolling characters, 400 - meter lap running, and

program waveform diagrams.
6. Speed Window 38 : Displays the exercise speed (1.0~20.0Km/h)

M 1 M |
PROG. INCLINE INCLINE SPEED FAN

Introduction to the Function of the Electronic Watch Buttons

L
1. Program Mode Button . There are 7 preset P programs built - in for the
user to choose from.
2. Incline Increase/Decrease Buttons . Control the increase and

decrease of the treadmill incline. Each press of the incline increase/decrease button will
increase or decrease the treadmill incline by 1 level. Long - pressing the incline
increase/decrease button will continuously increase or decrease the incline. In the
program selection state, it can be used to select the P program.



ons for Use of the Electroni

3. Start/Pause Button . :Press this button, and the treadmill will start running

from the lowest speed or the program - default speed after a 3 - second countdown.
When the treadmill is running, press this button again, and the treadmill will slowly
decelerate to a stop and then enter the pause state.

4. Stop Button. :After pressing this button, the treadmill will slowly decelerate to

a stop,and the incline will slowly drop to the initial state. After that, it will enter the
standby state.

5. Speed Increase/Decrease Buttons 2 Control the increase and decrease
of the treadmill's running speed. Each press of the speed increase/decrease button

will increase or decrease the treadmill speed by 0.1Km/h. Long - pressing the speed
increase/decrease button will continuously increase or decrease the speed. In the
program selection state, it can be used to adjust the exercise time parameters.

6. Fan Button . Control the fan's gear and on/off. 1st gear >> 2nd gear >>

Stop.

Program Mode Exercise Data Table:

minute(s) 1123 |45 |6 7|89 10|11 |12]13|14]15] 16
P01 speed 2 13|34 |5|3|4|5|5|3|4|2]3|3]|5]3
incline | 1 |1 |2 2233 [3|2|2|1|2]2]2]2]2

P02 speed 3150567 |7|5|7|7|8|5|6/|61]4]|4]3
incline | 2 [ 3| 3 |2 |2 |3 |3 |3 |2|2|2|2[4|3]2]2

P03 speed 21313345 |3|4|5|3|3|6|6]|5]3]|3
incline | 4 | 4| 4 | 4|3 |3|6/|6|6|7|7|8]|8]|5]| 4] 4

P04 speed 258107 |7 ]10]10[7|7]9|9]|5]|5]4]|3
incline | 4 5|3 | 2|6 |6|2|2]|2|2]|2|4]|5|5[2]0

P05 speed 2124|5654 |3 ]2|1]6/|5]4|3]2]1
incline | 4 | 4| 4 | 4|3 |3|6/|6|6|7|7|8]|8|5]| 4] 4

P06 speed 2 13| 3|5 |3|3|4|4|5|3|6|3[6]|5]3]3
incline | 4 | 4| 4 3|66 |43 |6|7|7|8[8]|9]|4]4

P07 speed 25| 5|5 7| 7|7|8|4|7|5|4]|5|3][3]2
incline | 4 |55 |6 |4]|4|6|6|5|5|7[7]9]9]6]0




for Use of the Centr

&

INCLINE

Introduction to the Central Control Operation Panel:

On the left and right sides of the central control console, three incline adjust-
ment gears (4, 8, 12) and three speed adjustment gears (3, 6, 9) are provided for
users, facilitating quick adjustment of incline and speed by users. The functions
of pressing the speed or incline increase/decrease buttons are consistent with
those of the electronic watch. The start/pause button and stop button in the
middle part have the same functions as those of the electronic watch.

Program Instructions:
Connect the power cord and turn on the power switch. All windows will
light up for 2 seconds and then enter the standby state.

1. Quick Start: Press the start button on the electronic watch or the central
control. After a 3 - second countdown, the treadmill will start running from the
lowest speed. To stop, press the stop button or disconnect the safety lock.

2. Program Mode: Press the “Program” button to enter the program mode
selection. Press the incline increase/decrease buttons to select any built - in
program among PO7. The time window will display the default value and blink.
Press the speed increase/decrease buttons to adjust the required exercise time.
Each built - in program is divided into 16 segments, and the running time of
each segment is the set time divided by 16. Press the start/pause button. After
a 3 - second countdown, the treadmill will start running according to the set
incline and speed of the first segment. When the running of the previous



ctions for Use of the Central C

segment ends, it will automatically enter the next segment, and the speed and
incline will be automatically adjusted to the values of that segment. When all
segments are completed, the program ends, and the treadmill will slowly
decelerate to a stop. The incline returns to the initial state. During operation,
the speed and incline can be adjusted by pressing the speed and incline
increase/decrease buttons. However, when entering the next segment, it will
automatically adjust to the default program values. During exercise, you can
also directly press the stop button or disconnect the safety lock to stop the
operation.

3. Safety Lock Function: Whenever the safety lock is disconnected, the
treadmill will quickly stop running, and all data will be cleared to 0. The
window will display “----". All normal operations and running must be carried
out with the safety lock closed.

4. Incline Self - Check Function: In the standby state, when the safety lock
Is disconnected, all windows will display “----". In this state, press and hold
the incline “+" and “-" buttons simultaneously to enter the incline self - check
function. After waiting for a period of time, the calibration will be completed.
Reconnect the safety lock to return to the standby state.

5. Sleep Function: When there is no operation for more than 10 minutes
while stopped, the system will turn off all displays and enter the sleep state.
Press any button to wake it up.

6. No - One - Exercising Detection Function: After the treadmill starts
running, if the number of exercise steps is less than 25 within 2 minutes, it will
automatically enter the pause mode. If there is still no button operation after
waiting for one minute, the treadmill will stop running.



Error Code Explanation

Fault Code

Fault Description

Troubleshooting Methods

EO1

Low - voltage Trip
During Operation

1. Power off for 1 minute, then restart power to activate.
2. Check if the power plug, socket, and switch
connections are loose.

3. Check if the power supply voltage is too low.

4. If it cannot return to normal, contact customer service.

EO2

Abnormal
Temperature Sensor

1. Power off for 1 minute, then restart power to activate.
2. Check if the NTC plug connection on the frequency
converter is loose.

3. If it cannot be resolved, contact customer support for
repair.

EO4

Over - current Output

1. Power off for 5 minutes, then restart power to activate.
2. Check if the load is overweight.

3. Check if there is any abnormality in the transmission
mechanism.

4. 1f it cannot return to normal, contact customer service.

EO6

Over - voltage of
Frequency Converter

1. Confirm if the power supply voltage is normal.
2. Power off for 1 minute, then restart power to activate.
3. If it cannot return to normal, contact customer service.

EO7

Communication
Timeout

1.Check if there is a disconnection or insulation -
damaged short circuit in the connection line between the
frequency converter and the upper - control watch.

2.Swap the frequency converter or the upper - control
watch to check.

EO8

Abnormal Landing

1. Power off for 1 minute, then restart power to activate.
2. Confirm that the motor and motor line insulation are
good.

3. Confirm that the load is within the design range and
check if there is any abnormality in the transmission
mechanism.

4. 1f it cannot return to normal, contact customer service.

E09

Overheating of
Frequency Converter

1. Improve the space ventilation of the equipment and
clean the heat - dissipation fins of the frequency
converter.

2. Return to the factory to replace the cooling fan of the
frequency converter (the fan starts when the frequency
converter reaches 50 ).

3. If it cannot return to normal, contact customer service.




Error Code Explanation

Fault Code Fault Description Troubleshooting Methods
1. Confirm if the load is overweight.
Overload of . . o I
EOB 2. Check if there is any abnormality in the transmission
Frequency Converter i
mechanism.
. . 1. Check if the connection line and joint between the
Motor Disconnection
EOD motor and the frequency converter are loose.
Detected .
2. The motor is not connected.
1. Power off for 2 minutes, then restart power. If it cannot
E22 EEPROM Fault
start, replace the frequency converter.
1. Confirm if the input power supply voltage of the
. frequency converter is normal.
E23 Low - voltage Displa
9 play 2. Check if the connection of the power socket plug is
loose.
1. Check if the emergency switch is loose or
E25 Emergency Stop disconnected.

2. The connection line from the upper panel to the
frequency converter is loose.




Circuit Wiring Diagram

p— ;
USB Electronic
ch . Watch
arging M————T| Electronic Watch Panel :D: Keypad
Smal | ) f T
USB Charging ) )
Board Cable Connection Wire between
4 - core, 200mm = Display Panel and Keypad
. 7 - core, 130mm
Upper Section of MCU Small
Board Connection Wire
6 - core, 250mm
Upper Section of MCU Small T]
Board Connection Wire
6 - core, 200mm Fan
Heart =
ear
Rate | — i Fan
Insert Heart Rate Cable ' . Contral
Heart 2 - core, 1050mm ]]%'_M[[Control
Rate 1 Central Control Board Kentrao| ontro Touch Keypad
Insert Heart Rate Cable 4eypa 1400
2 - core, 1050mm - core, mm Emergency
Wireless M——————————T|Stop Switch
Cha rg i ng :‘I Safety Lock Connec- Assemb |y
Module - tion Wire
Upper Section of 2 - core, 1400mm
Main Wire
6 - core, 900mm
Lower Section of
Main Wire
6 - core, 1500mm
Live Wire Connection Cable
350mm
Independent
Filter Switching Power
T Supply Board Inverter Connection Wire
6 - core, 400mm
Live Wire Connection Neutral Wire Live Wire Connection Cable
Cable, 250mm Connection 250mm
Cable, ) )
Neutral Wire Connection 350mm Neutral Wire Connection Cable,
Cable, 250mm 250mm
1] —
. | | —
Switch e
| | —
Frequency Converter Lifting Motor
2. 2KW T
Live Wire Connection
Cable, 100mm
Over load Current
Protection
Power Socket Motor, 2.2KW

Power Cord



and Maintenance Rec

Maintenance Record

Date

Maintenance Inspection
Content

User's Signature

Maintenance Personnel




CT50
BRI
{EFREEH

MZBIBANEFNEAFM, FRRFMERIEITIRE.

R
BHEREAFM, LUEERSE,

EERAA

[14]



EERAARFRZE L AUAEFEIEASE, FREiAENEREITIRE,

3 — 3
. 5
L ——,—e)h-- 7
- 10
T A  E 11
e 13
T 18
G 20
S — 22
] R 23
R L s . 24

RIS S4EFCRE

NDRBNRRABPHIENRIEE IR #1TREEBIE ORI,
BT =RARRIHEREERNFINBLRARITERN, ENEHASBERRAFIRIRAHBPD.



| AR

4 )

HITHRAE © GB17498.1-2008, GB17498.6-2008
FEERZER 1 SB2E

RAAZ 1A

ERERKAE : 180kg

PRS2 2177mm X 938mm X 1607mm
=RER : 190kg

BERE : 220-240V,50/60Hz

WMININE © 2.2KW

RESEE - 1-20KM/H

WESERE : 0-15%

FREG[EHIFIREPIRFERRATNEG. ATEE~ESR
HEPGEMBL, FAEMBLEARESHFERTEEANNE. &
ERE, EEARERBATARNZ#T:

EERATIME, F—EFHEEIEFT2IERER AR

ZERET

o HEFmRESITRIZE], HESHENEEMHL.

* [FFRNASEHNEEREHITERIERIATE.

° MRMHEATHIVOBTR, (2. Tl WHEREIEMBEMTERR, 1§
M EMFIEBSRAEAEE.

e ZEEFEECHBRKEE, BEFEHNPHER, —EFNEZREFRBIEZE.
FEMRBEGEA R EINGELI ARRRERGE -

° EREZVNBSMERIBAEITERE, SHKSHBRENANEZELRE
B S IAPER A 7 LUE A A RS

e LMEERR. SE. BRBEAREMEIEGRIZIEHNEHRRE, L0A
BRAEERFERIERS AT ERARF.

o MWERBMAFESEE. KBENESIE, ARERKHEIITEZAZRNEL
BMHNGFIRS, HAHEE LS MREERE .

ILEE

o Hb)LEEMASELRIM. BIERBAANKIPHLEBERMAER.

* MHEERME/ILETEARSIY. FOFHNIZAERFEANBIF T ERARSET.

5K

° FEBABRENESREMSE. NEAREXER, TEFKESHA
BEHWHIEFENKRR, WARNRES~EFHE, AREMRANRIR. B
BB N R IFRETENZEE, UNCT W EFER. K&, SIRESCH, B
AL REER




VRS
EEMEH

° EEMSMET, BEFFERBIMPRANT BN TAEBRENFIIFE
RBM PG AR~ ERE. EEMAFIME, K8, M. FEFL
RERBAEE DR,

* ATHLEEIIARE, EEARMZATSUFREE ARSI EMN -
EEAMNFER, MRELXIVBEEE, BEIMEBARKR, £ELA
SERAGRM AT IEMIZITZE], YIZERIZSEM. I7MEBRIARRE, ELR

FTEERIZEM .
* iz, BHBEHMBNERIMHERSHE I ORES, FIAREFFHRF
fa.

*  UI7MLEMYREANSEAFZMIERFFOL.

y ﬁfﬁﬁﬁ&§¢ﬁﬂbﬂ*%§25,E%M@E$§Wﬁ%%%ﬂ%ﬁkm
AEMEAEEE. FE FENME EREMER, TEEEHEEKXE,
WA BEAE PIME R A ZZH .

*  UITMERFEMBEEMEM, SEB KX THRMEATERA.

o AB|MHAEMEANETHMER. AEMENTRESMSHWITMN, BE
EA R SHEESTER.

o ARB|[MIXATIRERIE, 7 USRS AR5 REMeEABE1E.

o FEFERMIFIE MEFNEY, BRUERSSBNGEMIL. RATRUK
BEAUAPINESER, TATUARAEM REFEORABIEARKE.

600

YIZRIX I

600

938

2000

600

BT mm




Ja L E B W 2

FE: RPAINEETHGAA CH L RE

FS |BHER HE | F5 |BHER He
1 &R 1 32 [FELANAIEE, M5x13 2
2 |ZAaBR 1 33 |#E, @9x@22x16 24
3 |AaE 1 34 |jefg, M8 8
4 |[BETREER 1 35  |MNAEMELEST, M8x30 4
5 |@hit 4 36 |RNFAINKIEET, M12x20 4
6 |EZpHE 2 37 |RRAIKIEET, M12x45 2
7 [INEEH 2 38 |jefE, M12 2
8 | 2 39 |ARAIMKIEET, M12x40 4
9 |ERH 1 40 |RNAETLERET, M12x90 2
10 |APRE 1 41 | TFHERLIRET, M5x12 16
11 |BHH (BEE570mm) 1 42 B, @l1x@20x2 8
12 |BEHIR 1 43 |2, M10 4
13 [AsBast 2 44 |\RNABRTLIERET, M10x75 4
14 |kERE% 1 45 | AETLIEST, MBx25 4
15 |AEER 1 46 |RNABEELEET, M8x20 20
16 % 2 47 |RNAETLIERET, M12x35 2
17 |Bik=E 1 48 |RNAETLERET, M5x15 13
18 |BikAElE 1 49 |RNABE, M8 1
19 |ZH 1 50 |MNFAEMELEST, M5x25 2
20 |EiE 4 51 |TFHELBBEHES], ST42x15 4
21 (BALETHHER 1 52 |®A 1
22 |HFHEREE30x@llx1 2 53 |FHBEEBAL 1
23 |WFLH%he10x58 1 54 |&SfieR 1
24 |BEUEY 2 55 |IEKRR 1
25 |HFLEEHe10%73 1 56 |HIRIEE 1
26 |UBZF 2 57  |IEHBRRIPHE 1
27 |ZEeRIRET, M4x8 3 58 |HIR% 1
28 |SMEEPIEEE, o4 3 59 |EIEFX 1
29 |TFHERLARIRS], ST42x16 40 60 |[BFREM 1
30 |RRAETKEST, M8x80 2 61 |EAN 2
31 | TFHERLIEE], M3x5 2 62 | TiRENL 1




JaE L E B W 2

FE: RPN EETHGAA CHTL RE

FS |BHER HE | F5 |FHER HE
63 |FFELHE 1 94 |EMR 1
64 |RET= 1 95 |AERTFERIFE 1
65 |USBFRRER/)\R 1 9% |RHEFEHE 1
66 |EREH2 5 97 |EHF+EE 1
67 |EIRECHFL 1 98 |AKF+EIE 1
68 |BFRETIR 1 9 |RARABRLEET, M10x25 8
69 |BFRUMIZER 1 100 |ARARLEST, M4x8 12
70 |BIEINE 1 101 |RARABELEET, M8x60 3
71 | EBAXERM 1 102 |RAABELEET, M5x10 4
72 |TTEREk 1 103 | TFHETTLIRET, M4x25 2
73 |EEME 1 104 | +FHRERELEWIRETST2.9%8 36
74 |EELEE 1 105 |RAABRLEET, M6x10 6
75 |E&FEBRR 1 106 |RNARKLIRET, M8x25 4
76 |EEBRIGIR 1 107 | +FHERLIERET, M4x35 4
7 (RBETE 1
78 |KBIEZER 4
79 |FEHIRBR 1
80 |EEHIGHREM 1
81 | 2
82 |HRT&= 1
83 |RfFEAhE 1
84 |RfFHER 1
85  |HIRHREM 1
86 |FHELBEL 2
87 |IBFE 2
88 |FHELBET 2
89 |hIELERE 1
90 |f=H SR 1
91 |RETHE 1
92 |RfFHE 1
93 |AESFE 2







JELE

60

N 105

103






S

W SCHER)

HLTEE (




R
T
l\j?ht
*
&

‘S —
154 Tk 64T TR

2K A AIIEEH2. HIENIESR, FEARNHEELEST
#A(MBx 20)# X K B #5(p9x @22x 1.6)EE

R ETHAA o A

=

YK

\ e %

F

Bt

;J'g
g
g

H

HE, 69X $22X1.6

1

2

3

4 | NS BEEESRIRET, M8 X 20
5

6

ik




i

N

2 ) A

AR

1 REFEANEE, RRBHIZEEH#10BIE RN HEELET#
(M8x20)E EFE AL AN R E

2RIRTFRHSIRAL AN E L, FRANARLEET#2(M10x25)E
T, HBERNBEIBETHI(MAx8)IEAH T EEE

3 LIRS BIETIREEE T3k, KA IERNE FRATRIY
MABELBET#HAMSXI0)EEERKR TR L, AREH+FHETLE
ETH5(MAx 25 Bk G I E#IE EEE FRIEHE,

4RI EELY, MANARIBITHI(MAXS) M+ F 1K BBURET
#6(ST4.2x16)K H 7= T~ 5 B E IR FHIEER

3| A 4T

7S A B SR BRET, M8 X 20

7S A SR IRET, M10X 25

W NHELIZET, MAXS

PN FELLIZ2ET, M5X 10

TR IZET, M4AX 25

TRl ALk H BUEET, ST4.2X 16

TR

BT

O | o | N o] gaf ] w| o] o~

LR A R

—
o

s




LA PR 7R

/\ B&

 ATIEOANBRZERIEHIERIZIT, HE RS ITEHRR it
ATENASZERNNEHNIETIET, MEHKIRE
BEAEBTHIADESHITYHERE, UEHIARK
BRERARSFMEERHAREIX, XIFEATUEHE, EREFMERASFG. RIE
ZE,

5. BRI IER16A, 220ViEith RIFHIIHEE, BERAkERESEN,

6. HLAEEEm K, KUEImIRH=E,

7. BRMERKN, BREZZEVNETHENRE, EAEBRREMNETEFE, Fib
& REREY R R o

AN =

MRSV ABESEERKE, BRSIBMEEREANCER, BESII
ARMHASRAREKE, ARINGECER, HIE LMEESERLC,




LA ORI U

R
FHLZE
KL G

Wzl

] e A A

TR IEaISHERER

IKRER: EEFIZKR

RFR: EEEERES, WFARFA

Boke: RIARTHnesm

W5 EERESIRKAIARE, BfteeitEA
SIS EERET SR

T RS IRIEEXKE

ERFEILRIETR . EiifRRekEKkkL, BERBERNERENERIFLL,
LA RIEE LB,

hiEE: WERIRES EE. KE. Fia. FLESEERRFRRE.
TEFBYE: AFIELFTRE, HAUNESMHRY)

M : B AR ENNERBETXE, NeshERAEERH



L PRTR

BHBLHUE, BEREREARDEIRIE, BAEHRIEEEAXNT100kg, BHH
ETTFENME, REHTHBTIESRE, RERERSINRLRBIHEE
ERNMLE, EHEN, BBEISNEEHT, HIFESREME, FHRF,

T8 aflEdREYd, BSNRELESHEZ BRRAENTFI0° , KF30° K
A MBS Y ETmr RiIEZE &K,

EZa i ]




i PR R

—. BEHRE

ATHEEFNERABRSIIGEELERBSHFREISERT,

1. B{REE R R

WREE: BPFEREZEEEEAMEE «SmmAAER, FERE,

BRAESEITR/NENESTEETRE, I8 . BBERIHEAEETE.

AR BEARNANRIRFIRE S ERE1/48, BAENEEEANK RN fIAEIE
%, EZNHARANEZ R,

AR : BEERNANRBIRFIRE S ER1/48, AENEREALNMN A RIEEIE
1%, NEFENHAEAMEZERE,

2. IR R HE RIERRAZERKIE
WEIER—RIEE, TRSHIARGE

BRITANG, XRESHAREKIE, — o -
RERDE, EHERMEHEENAR S| B
BEABNHARAREZE, ZRSERT Y]]
BAIE. b=
ERHBS R BRI -

FiE—: WERR, NWFEHSAN3-5KghiMSiH, M 5RSRZ EERH
15-20mmAEE; BH20mmBTHIMEELAE,; NF15mmELT T EE

HFHEEYIAE,
\ 3-5Kg
A
15-20mm
4
l (oo e 50 o )]
3-5Kg \ P

— 16 —



LA ORI U

FiEZ: BSHHEEREASTK/INFERT, ANFEEHKRF, HBEELEZLE
F—HRERSS, BPEESHMEZ B EHIEXNEIUSE, *’Ai%ﬂﬂﬁjliﬁﬁ
B, RAFEILESITHRNEEARRER,

LimEb

Z& . EEENEIR~mAl | 55 ICR ISR BIRELAE.

LHFEFBSEKBIBETIED,

EEﬁ:ﬁl‘?ﬁ"‘lrlﬁﬁnquﬁ'llﬁmo FARTTRAREEMNTSS, IBRDBED
THRERHHER, RFEHENTE, BEEFYIETHHETSTT, ERBSIRA

E@wmo MyEREMAGEENERER, BEEAEZFEKKEBESTHF L

Wi NHo

ANERKXAINARR, FEEFTA—THE, ERATFAORFIEITADIES,

A/hRIFiEEGsE ERke . B EMRKRE, MEHFREFHEEATE,

T8 —EAEMIFERTHRFEIEFIZL,



FEL T~ 3R A% i A

INSJGHT

BFRETHERTA

1. BEEHOQ : BREFIEE (0. 0~99. 9Km)

2. BHiEl/SHEn ©  BREHATE (0: 00~99:598) RS, T
SRR AN B T

3.FBE/OEED D BREMEERNFEE (Keal) ALK
(Bpm) , FEAEREFFROMRNERFREY, FAZEETF
Y Y RN e

4 FEEOL: BRBESHIEEB DL (0~15%)

5 RMEE O : ERRIMFR . 400K HEFIZEF R ZE

6. REEO A : BREFNRE (1. 0~20. 0Km/h)

8] ~ A - + &

B RIZRIIEET 4

| et (5 MR TR NPIE R A S ke




HEL TR 1

2 WEEMBARSE () (an ) FERIBSHIRBIEMAAL, SRIET
WEMAIRE, BETREHSEMBRRE, KIREENRE
RRELRHEENER D, HNEFRERE T AR EPIER
3. 7w Emme [l mrine, BSNEBEIEARE
EHFEFROAREFREIT; BTRERE TZRE, BSNEE
i E (EHUE N B RS

4. iz [ mTRRE, BEYESRESEL, FRR
BB EMART, HEHENEIRES

5. SR MBIRE (wa| (wn HEHIBSHIEITRIEERMARD,
SRIBERE MAIRE, BETEEHLEMBERDO. 1kn/h, K
IR AR R E S MR D, NIRRT T
ST E R E S 4

6. RUBHse Lol SRRBMIEIATIS, 1R 24D S

EFRAESHBER:

B8 (min) 1123|4567 |8]9 10|11 [12]13|14]15] 16
PO1 speed 2133|453 |4|5|5|3|4|2]3|3]|5]3
incline | 1 |1 |2 2|23 |[3[3|2|2|1|2]|2]2]2]:2

P02 speed 3150567 |7|5|7|7|8|5|6/|61]4]|4]3
incline | 2 [ 3| 3 |2 |2 |3 |3 |3 |2|2|2|2[4|3]2]2

P03 speed 2133|345 |3|4|5|3|3|6|6]|5]3]3
incline | 4 | 4| 4 |43 |3|6/|6|6|7|7|8/|8]|5]|4]4

P04 speed 2|58 107 |7 ]10]10[7|7]9|9]|5]|5]4]|3
incline | 4 5|3 | 2|6 |6|2|2]|2|2]|2|4]|5|5[2]0

P05 speed 2124|5654 |3]2|1]6/|5]4|3]2]1
incline | 4 | 4| 4 | 4|3 |3|6/|6|6|7|7|8]|8|5]|4] 4

P06 speed 2133|533 |4|4|5|3|6/|3[6]|5]3]3
incline | 4 | 4| 4 | 3|66 |43 |6|7|7|8/|8]|9]|4] 4

P07 speed 25| 5|5 7| 7|7|8|4|7|5|4]|5|3][3]2
incline | 4 |55 |6 |4]|4|6|6|5|5|7[7]9]9]6]0




A A5

I RIEE R/ T4R:

PIERMER L ARMRMRERE4, 8. 12=PMEEFTHEALFIS
v 60 S=NREFTIHEAL, BTEREBRBFTIRENMRE; 1%
TIRESIKENRIZENINRERB FR—3; EBR TR/
EiFimBME LR IR B TR —H

AR

BARBIRZ, FTARIEFX, FERORR2BEHEANFIRKTS
1. RIERBR: BTHEFREPIZNFERE, EETR3IE,

HENMNRIREBNET. FEFILR, RTEIEREREF R
SR,

2. BFER: BT “IEF %8, #EIAEREREE, BIFEm
BEEEEFEPO7TEHPEE—NNERERF. HEEOERKIAEHFN
Wk, IRIRE RSB EIEEATE. S NNERFILES 1655
, BEERIEITEHEIEERTE/16. IR TFE/ SIEIREE, M
3BT EIRE— BRI EFI EEE B ET, HE—E&
HISITZER, Bt ANT—ERIGIT, EEMEE BARAIZE
H¥IE. TBRIGITEE, BEFRER, BINEEMRRERFLL,

— 20—



A4 1

PR BB HIERTS . BITITIE T AR B A IR IE 52 %
REFEE, BAEANT—ERIN2BHBPERIEFRAE, &
IR B Al R ME IR RS i T R £ Bk FLEET.

3. REHiThEE: EMAHRETFREH, MIHIIREFILIET,

FREHIER0. BOER “—” , MAEERESEITLMNE
EREHHERNRETHIT,

4. EEEKINEE: FIKET, BALEH, MBEE0NER “-
—7 o WIRETRIFHZERE “mM” 1 B &, ENKE
BRI, FHF—BRNEERETNK, EfELRZEHEERF
HURZS

5. {KERThEE: 1FIERTRAEATIRIE100 A LR, RGEXAMB
BR, HEAFERIRTS, RESERMREE.

6. T ABTNEMINEE: MEHETITE, 20 MABHEHENT25
SEHENEEFRN, FHE—THETIREEMIRERE,
HEAIFIEIES].



U ANEN

EO1

TR PR E B AR

15344
ﬁ
F

m

, EIMEREE] ‘
S HEEE. FPRERI T
EyepuN

B ARZR

Sl d
ﬁ

R S
i Eh

ﬂj$

E02

rmmmm&

ﬁ%E,Eﬁ%%Fm
ExﬁﬁtmwﬁkL¢EEM%
ERREHR AR P S

SN ENIAE NS

EO4

MRS HE, EFXRRED
HEGRE

Y EEIERE R
EMEIER %yggm

E06

LI TEE

ARIRRERRIER
M1, EEEEE
TEMRE EEERRER

ﬁ%ﬁ#@@% HEPER | HEPEFER

[N I NN N

EO7

ERINILE]

—_

BTG HIRRZ BRERL T T AWM AR E MWK
BERERE LEREE

N i
Kol

EO8

B

AT e, EHTXHE R

Bl BB RYY

IWAHERITEEMA, %ﬁﬁﬂmm%ﬁﬁﬁﬁ
SERE ESIEH R R

EO9

%u%ﬁﬁﬁiﬁﬂxu¥%mﬁ
})—Eﬁxﬂ RENE (XBETELINERIAE) 50 A
\ RS EEIFHKARZR

ﬂﬁ&iwﬁﬁﬁ | 58125

EOB

SRR

WAABE GBS
2 HEREEDIEEEERS

EOD

EEPoN. 15 7 un

L@E%M%Qﬁ%ﬁ%&&ﬁ%%ﬁﬁ%
2. LR

E22

EEPROM#{FE

1. BTER2 8/, EFNER, BHLERINEEHRTNE

E23

REERR

1 ATz EREESRESE
*A;gEE,IJ—*EEE?EJ'L?RiZEE#bHE

E25

EREFLE

1. B RXBIT K Z BB I
2. LRE TSN HESR LA




FEL I P 2

———— 1|
USB%: E%%i%
g HL TR AR = g FEER
USB7t HLIE R o — \ .
415 200mm BIRR 5 AR OE R
7.8 130mm
MCU/MI 228 b B
6:05 R50mm
MCU/MRpESE 2R _E Bt
67 200mm r W5
‘[x‘% T— ))—(U;Tj
I v —
D% ez SRR
ZN, s 2y N T N
g PETEl R I R
S Al SFEIT
R = =T S
FARER =
T B
6.5 PPOmm
FETE
6.0 1500m
JEBE 7
s 1%15;5 6:05400nm K Z&3 %255 "
250mm 25
| | —
N | | —
kéﬁ-ﬁ%zﬂz
100um

ﬁﬁ%ﬁ%%(%)

P Y4 ik

YR 2L




B 542

ZERREIBHEEF
1. REEHIR

11 UZREBW2Z BEAREESRBH, EEREHROT,

e B2 TR RIEER
WA N (& 31 28) 35
HEEEEM. B, BFR(RS
SNEE). dRiE. FTFRE. IEHISE. 14
by Fiokah P L s
MMEE G PSS . MR, 6
M BHLEE. RETZ !
BERS
i Mz 3%
H A (WS BT BSZELHME: BFRAEIFE).
@QEQE\ TR, BINEE. HEARME 14
I, K %
=B M)
WMUREE . AR, BB, 6 A
A, HhEh. R, REATE
T H R GRS 3%
HEREEY
g ER BB, WEZS 64~ B
E 0 14
ElERSE CRIESE  |FZEEDES: him, iR,
(R %) BIES. 1R, SR 65
Aphs
T IS, R, BB, I, BE. ke, QRERE “RIERS”
SUER, ERUEEE RS,




R1Z 54k

12."mBWXZBEEEN, MHARREDA, RIFEFEFRE, HREJ%
ErAX; "mEUWXLEERE+AERN, MHARREE, RFEFERR
BE4EETR,

2. REFFR
FRaREHzNEH4EE, B REHNBKERENHERGCZBSHEER,

3. FHERARKREEERA

3.1. B RIEHARA

3.2. TEREFmBAUELZESRIEEIE(REBIEREREBHANNBIRLERI), =@
FERESS5SXERTH.

3.3. FRFAEERRMAIANREITRIELEZH

3.4 ERMEAF A MmEMRRABERI R KR mER AP IRIEN,

3.5. HANBERGFFIE. EH. BHRXG. HERE. BEHLEMH)EREER
E7N: U

3.6. HAAHMIEN(BARE. AR, FE. EVNEEFHEREMIBERIFH

4. FFRIR R

41, LR REERNEATFHREAREMEREEEURNARBESSE. B
FATH X 0 & & X),

42 EFEGUIE, MRBNELHETEHERHELIARERUIIOEMKE, &
BEZZHETERES@IER, WRIEZZLEEXFAIREHITHE, K
NEFFIERAREERE,



RIZ S5 Y4ET iR EK

RIFICR

HEA FAKREAS RP&EF RFAR




